


Ref.No. Part  No Quantity Remark

1 20101 HEAD LIGHT 1

2 20102 FOG  LIGHT(SMALL) 1

3 20103/20104 FRONT WINKER̂L&R̃ each 1 left/right

4 20105/20106 REAR WINKER̂L&R̃ each 1 left/right

5 20107 SIDE REFLECTOR 2 pics

6 20108 REAR REFLECTOR 1
7 20109 TAIL LIGHT 1



Ref.No. Part  No Quantity Remark

1 20201 FLASHER 1

2 20202 RECTIFIER 1

3 20203 HORN 1

4 20204 IGNITION COIL 1

5 20205 CDI 1

6 20206 RELAYER 1

7 20207 REAR VIEW MIRROR̂R̀L̃ each left/right



Ref.No. Part  No Quantity Remark
1 20301 BATTERY 1 12V7AH

2 20302 ELECTROLYTE 1

3 20303 SEAT 1

4 20304 ENGINE 1 prolonged
5 20305 AIR FILTER 1 50CC

6 20306 CARBURETOR 1



Ref.No. Part  No Quantity Remark
1 20401 FRONT SHOCK ABSORBER(L) 1

2 20402 FRONT SHOCK ABSORBER(R) 1

3 20403 REAR SHOCKER 2 L=290mm
4 20404 STEERING COLUMN 1
5 20405  FRONT DISC BRAKE PUMP 1 L=950
6 20406 WIRE HARNESS 1
7 20407 FRONT DISC BRAKE 1



Ref.No. Part  No Quantity Remark

1 20501 TOOL 1 set

2 20502 FRAME 1

3 20503 FOOT PEG(L&R) each left/right

4 20504 MAIN STAND 1 L=230mm
5 20505 SPINDLE 1

6 20506 SIDE STAND 1

7 20507 DECORATION COVER OF FRAME each left/right



Ref.No. Part  No Quantity Remark

1 20601 NUT 1

2 20602 SETTING, RACE STEERING BALL(UP) 1

3 20603 STEEL BALL(UP) 1

4 20604 STEEL BALL(DOWN) 1

5 20605 RACE STEERING BALL(DOWN) 1

6 20606 SETTING ̆ RACE STEERING

BALL(DOWN)
1

7 20607 LOCK NUT 1



Ref.No. Part  No Quantity Remark
1 20701 AXEL, FRONT WHEEL 1 M12X250
2 20702 SPINDLE OF ENGINE 1 M10X180
3 20703 SPRING ,SIDE STAND 1
4 20704 SPRING ,MAIN STAND 1
5 20705 FRONT WHEEL 1 2. 15¦10
6 20706 REAR WHEEL 1 2. 15¦10

7 20707  TIRE 1 3.5-10



Ref.No. Part  No Quantity Remark

1 20801 HANDLE GRIP 1

2 20802 THROTTLE 1

3 20803 MUFFLER COMP 1

4 20804 WASHER OF MUFFLER 1

5 20805 RIGHT SWITCH ASSY 1

6 20806 HANDLE BAR 1
7 20807 LEFT SWITCH ASSY 1



Ref.No. Part  No Quantity Remark
1 20901 REAR CARRIER 1

2 20902 IGNITION LOCK 1 set

3 20903 COUNTER 1

4 20904 METERȀCOMP 1

5 20905 CLIP OF SPEEDOMETER CABLE 1
6 20906 SHOE OF REAR BRAKE 1
7 20907 HOOK OF TOOL CASE COVER 2



Ref.No. Part  No Quantity Remark
1 21001 FUEL TANK 1
2 21002 SENSOR 1 set

3 21003 FUEL SWITCH 1
fuel pipe L=200

air pipe L=250

4 21004 COVER OF FUEL TANK 1

5 21005 CONNECTOR OF REAR WHEEL 1
6 21006 BUSH 1 1 ͙17X͙25X30

7 21007 BUSH 2 1 ͙17X͙25X13У



Ref.No. Part  No Quantity Remark
1 21101 CABLE OF REAR BRAKE 1 L=1850
2 21102 CABLE OF THROOTLE 1 L=1700
3 21103 CABLE OF SPEEDOMETER 1 L=960

4 21104 BRACKET OF LICENSE PLATE 1

5 21105 BRACKET OF HORN 1

6 21106 BRACKET OF FUEL TANK 1



Ref.No. Part  No Quantity Remark

1 21201 L&R WIND THROUGH each 1 left/right

2 21202 FRONT COVER OF LUGGAGE 1

3 21203 COVER OF METER 1

4 21204 each 1 left/right

5 21205 INNER COVER OF LUGGAGE 1

6 21206 HEAD LIGHT SHIELD 1

7 21207 LUGGAGE 1

8 21208 COVER OF BATTERY CASE 1



Ref.No. Part  No Quantity Remark
1 21301 TOOL CASE 1

2 21302 REAR FENDER(UP) 1

3 21303 PLATE OF FUEL TANK 1

4 21304 FRONT LUGGAGE 1

5 21305 REAR INNER FENDER 1

6 21306 FENDER OF FRAME 1

7 21307 FOOT PLATE 1



Ref.No. Part  No Quantity Remark

1 21401 REAR FENDER (DOWN ) 1

2 21402 REAR DECORATION COVER (LEFT) 1

3 21403 FRONT COVER  A TYPE 1

4 21404 REAR DECORATION COVER(RIGHT) 1

5 21405 COVER OF NUMBER 1

6 21406 COVER OF TOOL CASE 1

7 21407 COVER OF HANDLE BAR 1



Ref.No. Part  No Quantity Remark

1 21501 FRONT FENDER 1

2 21502 SIDE COVER (RIGHT ) 1

3 21503 SIDER COVER (LEFT) 1

4 21504 FRONT DECORATION COVER (LEFT) 1

5 21505 REAR DECORATION CONNECTOR 1

6 21506 FACE COVER 1

7 21507 FRONT DECORATION COVER (RIGHT ) 1

8 21508 REARУDISCBRAKE COVER 1



Ref.No. Part  No Quantity Remark
1 21601 HOOK OF LUGGAGE COVER 1 with rubber
2 21602 L&R COVER OF HANDLE GRIP each left/right
3 21603
4 21604
5 21605 FRONT COVER B TYPE 1
6 21606
7 21607
8 21608



Ref.No. Part  No Quantity Remark
1 21701 1
2 21702 1
3 21703 1 L=75
4 21704 1 M10X240
5 21705 1 L=50
6 21706 1
7 21707 1



No. Code Description in English Qty. Remark
1 139.05.001 SHROUD ASSEMBLY,A 1

2 GB/T 16674.1 BOLT M6X16 2

3 GB/T 16674.1 BOLT M6X25 3

4 152.11.509 OIL PIPE FOLDER 1

5 139.05.002 SHROUD ASSEMBLY,B 1

6 139.05.200 FAN COVER WIND 1

7 GB/T 16824.1 SCREW ST4.8¦16 2

8 152.11.505 MOTOR CLAMP 1

9 139.12.114 SEAL,SHROUD 1

Pic. 1 Fan cover.shround

Engine Parts



No. Code Description in English Qty. Remark
1 139.04.301 CYLINDER HEAD 1

2 152.12.158 TUBĔBREATHER 1

3 152.11.511 CLIP A  ʌ9 1

4 139.12.113 MOLD,cowling 1

5 GB/T 16674.1 BOLT M6X25 4

6 GB 6187.1 NUT M6 2

7 139.11.507 VENT PIPE 1

8 139.12.307 GASKET Ň 1

9 139.12.308 GASKET ň 1

10 139.12.120 VALVE ASSY 1

11 GB/T 16674.1 BOLT M6X37 2

12 GB/T 16674.1 BOLT M6X25 1

Pic. 2ȀCylinder Head Cover



13 139.03.006 COVER 1

14 139.11.501 CYLINDER HEAD COVER 1

15 GB/T 845 SCREW ST4.2¦8 4

16 152.11.512 CLIP B  ʌ11 1

No. Code Description in English Qty. Remark
1 139.08.300 INTAKE PIPE ASSEMBLY 1

2 GB/T 6177.1 NUT M6 2

3 139.12.110 O RING 21 ¦ 2 1

Pic. 3 ȀCylinder Head



4 139.08.211 CARBURETOR INSULATION BOARD 1

5 139.07.200 SPARK PLUG   A7RTC 1

6 139.04.200 CYLINDER HEAD ASSEMBLY 1

7 139.11.203 DOUBLE-HEADED STUD M6 ¦ 632

8 139.11.202 DOUBLE-HEADED STUD M6 ¦ 322

9 139.11.512 PIN 8 ¦ 7.1 ¦ 14 4

10 139.11.405 WASHER 7 ¦ 14 ¦ 2 4

11 GB/T 6177.1 NUT M7¦1 4

12 139.02.101 ROCKER STENT 1

13 139.04.401 GASKET 1

14 GB/T 16674.1 BOLT M6X85 2

15 139.11.201 DOUBLE-HEADED STUD M6¦28 2

16 CLAMP 1

Pic. 4 ȀCamshafe.valve



No. Code Description in English Qty. Remark
1 139.04.212 COTTER,valve 4

2 139.04.210 UPPER SEAT,valve spring 2

3 139.04.208 SPRING,valve innter 2

4 139.04.209 SPRING,valve outer 2

5 139.04.211 SEAL,spring 2

6 139.12.105 OIL SEAL 2

7 ARM,valve rocket assembly 2

8 139.02.105 SCREW, adjusting 2

9 139.02.106 NUT,tappet adjusting 2

10 139.02.102 ARM,valve rocket 2

11 139.02.103 ARM,inlet rocker arm 1

12 139.02.104 ARM,outlet rocker arm 1



13 139.02.200 CAMSHAFT COMP 1

14 139.04.206 INLET VALVE 1

15 139.04.207 EXHAUST VALVE 1

No. Code Description in English Qty. Remark
1 139.02.300 CHAIN REGULATOR 1

2 139.02.308 BOLT M8 × 10 1

3 139.02.307 GASKET 1

4 139.02.306 RACK COMPRESS SPRING 1

5 GB/T16674.1 BOLT M6X16 2

6 139.02.304 SHELL 1

7 139.12.306 GASKET 1

Pic. 5   ChainȁTensioner



8 139.02.501 GUAID CHAIN PLATE 1

9 139.12.108 O-RING 15.2 × 1.5 1

10 139.02.503 BOLT 1

11 139.02.400 CHAIN 82 1

12 139.02.502 SUB-GUAID CHAIN PLATE 1

No. Code Description in English Qty. Remark
1 139.04.100 CYLINDER COMP 1

2 139.12.304 GASKET̆ cylinder 1

3 139.11.512 PIN 8 × 7.1 × 14 2

Pic. 7   Right Crankcase

Pic. 6   Cylinder



No. Code Description in English Qty. Remark
1 139.12.200 GUIUDE  ASSEMBLY 1

2 139.12.201 GUIUDE,oil level 1

3 139.12.109 O-RING 18 ¦ 3 1

4 GB/T 16674.1 BOLT M6X85 4

5 GB/T 16674.1 BOLT M6X100 4

6 139.09.002 STAINER OIL 1

7 139.09.003 SPRING,stainer 1

8 139.12.112 O-RING 30.8 ¦ 3.2 1

9 139.09.001 PLUG,DRAIN 1

10 139.03.004 COVER,clutch 1

11 139.11.511 PIN 8 ¦ 6.5 ¦ 14 2

12 139.12.103 OIL SEAL 16.4 ¦ 30 ¦ 5 1

13 139.12.303 GASKET 1

Pic. 8   Generator



No. Code Description in English Qty. Remark
1 GB/T 16674.1 BOLT M6X18 4

2 139.05.100 FAN 1

3 GB 6170 NUT M10 ¦ 1.25 1

4 GB/T 5783 BOLT M6 ¦ 22 2

5 139.07.100 MAGNETO ASSY 1

6 ROTOR ASSY 1

7 STATOR ASSY 1

8 GB/T 5783 BOLT M5 ¦ 12 2

Pic. 9   Oil Pump



No. Code Description in English Qty. Remark
1 139.09.100 OIL PUMP 1

2 139.09.200 SPROCKET-DRIVEN OIL PUMP 1

3
GB/T 16674.1 HEXAGPNAL BOLT FLANGE  M6*22 3

4 139.12.107 O-RING 9¦1.5 2

5 139.11.510 DOWEL PIN 8¦6.5¦9.5 2

Pic. 10   Starting Motor



No. Code Description in English Qty. Remark
1 139.07.500 STARTING MOTOR ASSY  1

2 139.06.200 IDLE GEAR 1

3 GB/T 16674.1 BOLT M6X22 2

Pic. 11  Left Crankease Cover



No. Code Description in English Qty. Remark
1 139.12.302 GASKET,LEFT CRANKCASE 1

2 139.11.511 DOWEL PIN 8¦6.5¦14 2

3 139.03.311C L CRANKCASE COVER 1

4 40.05.401 Rubber sets 1

5 GB/T 16674.1 BOLT M6¦35 8

6 40.07.600 SPEED FLIP-FLOP 1

7 GB/T 823 CROSS PAN HEAD SCREWS NAILS M5¦83

8 40.11.307 SPEED TRIGGER PRESSURE CLAMP 1 1

9 139.11.504 BRAKE CLAMP 1

10 139.11.505 CLAMP I 1

11 INTO THE AIR DUCT ASSEMBLY 1

Pic. 12    Drive Pulley



No. Code Description in English Qty. Remark
1

1 139.10.108 FACE, movable drive 1

2 139.10.106 COLLER 14¦20¦38.5 1

3 139.10.103 FACĔFIXED DRIVE 1

4 139.10.102 FAN 1

5 139.10.101 START-UP DISK 1

6 139.11.406 WASHER 12 ¦ 20 ¦ 2 1

7 GB/T 6171 NUT M12 ¦ 1.25 1

8 139.10.105 PLATE,MOVABLE DRIVE 1

9 139.10.104 DAMPER 3



10 139.10.107 ROLLER  5.7g 6

11 139.06.500 SHAFT, KICK STARTER 1

12 139.06.101 SPRING 1

13 139.06.104 BUSH 1

14 139.06.102 STARTING SHAFT  BUSH 14¦18¦211
already in starting
shaft

15 139.11.403 WASHER 1

16 GB/T 894.1 CIRCLIP 1

17 139.06.300 STARTING SHAFT SILVER 1

18 139.06.400 STARTING DRIVEN GEAR ASSEMBLY 1

19 139.11.404 WASHER 8.2 ¦ 14¦ 1.5 1

20 139.06.103 SPRING 1

21 GB/T 16674.1 HEXAGPNAL BOLT FLANGE  M6*22 1

No. Code Description in English Qty. Remark
1 139.10.200 DRIVEN WHEEL ASSEMBLY 1

2 139.10.210A HOUSING 1

Pic. 13    Driven PulleyPic. 13    Driven Pulley



3 GB/T 6177.2 NUT M10 ¦ 1.25 1

4 139.10.300 BELT 1

No. Code Description in English Qty. Remark
1 139.03.005 TRANSMISSION BOX 1

2 139.11.514 BRAKE PIN 1

3 139.12.106 O RING 7.5¦1.5 1

4 GB 6187.1 NUT M8 1

5 GB/T 279 BEARING 6004 1

6 GB/T 276 BEARING 6201 2

7 139.12.305 GASKET 1

8 139.12.102 OIL SEAL 27 ¦ 42 ¦ 7 1

9 139.12.310 PLASTIC GASKET 12.5 1 f ree

10 139.10.402 FINAL SHAFT 1

11 139.10.403 FINAL GEAR (z=52) 1

Pic. 14   Transmission



12 139.10.401 DRIVESHAFT (z=15) 1

13
139.10.410

VICE SHAFT ASSEMBLY
(z1=53,z2=14) 1

14 139.11.513 PIN 10 ¦ 8.5 ¦ 20 2

15 GB/T894.1 CIRCLIP 1

No. Code Description in English Qty. Remark
1 139.03.002 RIGHT CRANKSHAFT BOX 1

2 GB/T 16674.1 BOLT M6 ¦ 50 1

3 139.11.512 PIN 8 ¦ 7.1 ¦ 14 2

4 139.12.301 GASKET 1

5
139.11.204 DOUBLE-HEADED STUD M7 ¦ 1682



6
139.11.205 DOUBLE-HEADED STUD M7 ¦ 1752

7 139.03.001 LEFT CRANKSHAFT BOX 1

8 GB/T 16674.1 BOLT M12X15 1

9 139.11.402 GASKET 12¦20¦1 1

10 139.12.101 OIL SEAL 19.8 ¦ 30 ¦ 5 1

11 139.12.116 LARGE BUSH,ENGINE MOUNTING 2

12 139.12.117 SMALL BUSH,ENGINE MOUNTING 1

13 GB/T 276 BEARING 6201/P6 1

14 GB/T 276 BEARING 6303/P6 1

15 GB/T 276 BEARING 6203/P6 1

16 139.12.104 OIL SEAL 17 ¦ 30 ¦ 6 1

17 GB/T 16674.1 BOLT M8X12 2

18 40.11.301 GASKET 8¦16¦1 2

19 139.11.521 BUSH 2

20 139.11.520 FIXATOR 1

Pic. 16  Crankshaft,Piston


